Test Results | THERMORY.Ash | Strength

STRENGTH

TESTED

» Moisture content and, weight and density were
calculated and then the strength was evaluated
on a bending device to determine the strength
of each THERMORYeAsh sample.

RESULTS

» The impact resistance was calculated to have no
significant change in surface hardness or strength
in comparison to standard kiln-dried Ash and for
THERMORYeAsh to be extremely suitable for a
decking surface.
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